Deliverable D6.2

Report on general context and
regulatory constraints for wa-
ter reuse in the greenfield

demo site

The project “Innovation Demonstration for a Competitive and Innovative European Water Reuse Sector”
(DEMOWARE) has received funding from the European Union’s 7t Framework Programme for research,
technological development and demonstration, theme ENV.2013.WATER INNO&DEMO-1 (Water innova-
tion demonstration projects) under grant agreement no 619040







Deliverable Title D6.2 General context and regulation constraints focusing in the greenfield
demo site, renamed to:

Report on general context and regulatory constraints for water reuse in
the greenfield demo site

Related Work Package: WP6: Demonstration of the project outcomes in an integrated case
[...]
severe drought. In Stage 1 of the project the scheme has provided an alternative
water source for Swanbank Power Station and both Tarong Power Station and
Tarong North Power Station. Supplies to Swanbank started in 2007 and supplies
to Tarong and Tarong North started in June 2008.

The system has the capacity to provide water to other industrial users, agricultur-
al users and to supplement drinking water supplies in Wivenhoe Dam. Testing of

the pipeline to Wivenhoe Dam has been conducted, however in November 2008,
Premier Anna Bligh declared that recycled water would not enter the dam unless
levels drop to below 40%. As of May 2009, the three power stations are the main
customers of the recycled water, consuming 112,000 m3/d.

Since coming online in August 2007, through to July 2010, the Western Corridor
Recycled Water Scheme has supplied more than 37 million m® of water into the
SEQ Water Grid. In January 2013 it was reported that the Newman government
was considering shutting down part or the whole scheme. In September 2013,
former Premier Peter Beattie admitted that the scheme was a "tragic error of
judgment" in the way that the Bligh government handled the creation of the wa-
ter grid.

Public opposition, negative reporting by the media, and a season of increased
rainfall (making the reuse, which was clearly portrayed as an emergency measure,
perceived no longer necessary) made the state government decide to only aug-
ment drinking water reservoirs if dam levels fall below 40%, which effectively
“mothballed” the indirect potable reuse part of the project, even if meanwhile
the infrastructure already had been built. As a consequence, only about half of
the design capacity is currently being used, mostly as cooling water for local pow-
er plants.

Source: US EPA, 2012; Johnstone, 2009

63



DEMOWARE GA No. 619040

Project

Belgium aquifer recharge
Water reclamation for aquifer recharge in the Flemish dunes

Period of implementation

2002

Stakeholders

Intermunicipal Water Company of the Furnes Region (IWVA)

—

Location West of Belgium
{ (
: “Eindhoven
Jor
= Bn\.g;ge

gogs’ - __ Bruxelles . _——_- =H

Brussel_/ ‘
)  A26 8 AT TN b A/

}» B =N N RGeS

\ p\eE 1 Belgig) | AT . ‘
e -~ FH_Belgique |

/ .~ Belgium'_ Kot

.‘ il
P ‘

Water treatment system

Primary sedimentation, pre-denitrification, and aerobic treatment, followed by
secondary clarification and (Wulpen wastewater treatment plant)

Screen, Ultrafiltration, reverse osmosisO (Toreele reclamation plant)

Reuse facility

Two infiltration ponds, withdrawal wells connected to a conveyance network to
the potable water production of Saint-André

Volume, quantity

2 million m3/y (annual average on the first 9 years of operation)

Economic approach

€7 million

Project background, difficulties,
lessons learned

In the western part of Belgium’s Flemish coast, water demand increased from
526,000 m?in 1950 to 5,500,000 m? in 1990. The dune water catchments, where
fresh groundwater is pumped from the unconfined aquifer by the Inter-municipal
Water Company of the Furnes Region (IWVA), could not produce more water as
continued pumping would cause saline intrusion. Ecological interest in the dunes
was also growing, so alternative exploitation methods were studied to remediate
decreasing water levels and to guarantee current and future water abstraction
possibilities. This resulted in the development of a project for artificial recharge of
the unconfined dune aquifer of St-André. Because no other water sources were
available for year-round aquifer recharge, the IWVA decided to reclaim water
from the Wulpen WWTP for the production of infiltration water.

The largest portion of the wastewater is from households. Because the rainwater

64




Deliverable D6.2

is collected in the same sewer system, the effluent water quality can vary greatly.

In Torreele, a large effort was put into building trust and reaching consensus with
the authorities. Moreover, achieving public trust through information provision is
perceived as an important enabling factor for the Torreele scheme. Therefore,
from the start of the planning period, the approach of IWVA has been to inform
the public and be transparent so that trust could be gained.

Since the start of the project, 35 to 40 percent of IWVA’s annual drinking water
production is fulfilled by the combination of reuse/recharge. The recharge water
is subject to stringent water quality standards due to the sensitive environment al
nature of the dune area to be recharged. Because treated wastewater is high in
both salt and nutrient content, RO was chosen as the final treatment step at the
Torreele facility. RO requires a high-quality influent, so UF membranes precede
the RO process. Water reuse intended for drinking water production, both direct
and indirect, is not possible without intensive water quality monitoring. Both UF
and RO processes performed as expected — UF produced water free of bacteria
and suspended solids. UF proved to be a good pre-treatment for RO, and the
infiltration water meets the quality standards that were set and turbidity is moni-
tored as the first quality control step. Submerged UF was also capable of handling
the expected variations in effluent water quality.

Biofouling and scaling prevention is a constant concern with water reuse when
using membranes. Reduction in consumption of chemicals and energy has been
achieved since start-up by reducing aeration in the UF system, optimizing RO
recovery rates to minimize scaling, and intermittent chlorination for control of
biofouling. The membrane waste concentrate streams are now combined with
the portion of the treated wastewater that is not reclaimed and discharged in the
nearby brackish canal. However, IWVA | currently investigating natural systems
for concentrate treatment within DEMOWARE Project (Demonstration site in
WP1)

In the last ten years, the drinking water demand in the area decreased from 5.5
million m3in 2002 to 4.9 million m3in 2010. Public education on the proper use of
drinking water, increased prices due to higher taxes for discharge of the used
water, and decreased leakage of the distribution network all contributed to this
decrease. The decreased use of drinking water meant that less infiltration has
been required in recent years.

Source: US EPA, 2012

65



DEMOWARE GA No. 619040

Project

Montebello Forebay Groundwater recharge Project
Water reclamation for aquifer recharge in California

Period of implementation

1962

Stakeholders

Water Replenishment District of Southern California (WRD)

Location

Southern California, USA

San Francisco
o)
Palo Aito
o

o
San Jose

San Luis

Fresno
[}

CALIFORNIA

Obispo
o

Los Angeles 1
iAnaheim
Long Beach Phot
C
=H g'gg° Mexicali
Tijuana
BAJA
CALIFORNIA

Water treatment system

Primary sedimentation, pre-denitrification, and aerobic treatment, followed by
secondary clarification and (Wulpen wastewater treatment plant)

Screen, Ultrafiltration, reverse osmosisO (Toreele reclamation plant)

Reuse facility

Water is percolated into the groundwater using two sets of spreading grounds:
the Rio Hondo Coastal Spreading Grounds, which consist of 235 ha with 20 indi-
vidual basins, and the San Gabriel Coastal Spreading Grounds which consists of 52
ha with 3 individual basins, and within portions of the San Gabriel River (125 ha).
Recycled water is conveyed to spreading grounds by gravity through existing wa-
terways

Volume, quantity

54 million m3/y

Economic approach

Unknown

Project background, difficulties,
lessons learned

The Montebello Forebay Groundwater Recharge Project (MFGRP) has successfully
been recharging the groundwater with recycled water since August 20, 1962. This
is the oldest planned groundwater recharge project using recycled water in Cali-

66




Deliverable D6.2

fornia. To date, over 1.6 million ac-ft (1,970 MCM) of recycled water has been
recharged at the MFGRP to replenish the Central Groundwater Basin, which pro-
vides 40 percent of the total water supply for Los Angeles County.

In the 1950’s, following a rapid population growth in the region, excessive and
unregulated pumping resulted in an overdraft that dropped the groundwater
table and allowed seawater to intrude into the aquifer. In response, the Water
Replenishment District of Southern California (WRD) was formed to manage this
basin by regulating pumping and purchasing supplemental water supplies for
replenishing the groundwater.

Sources of groundwater replenishment in the Central Basin include recycled wa-
ter, imported river water (Colorado River and State Project water), and local
storm runoff. Use of recycled water for replenishment began at the Montebello
Forebay area of the Central Basin in 1962, following construction of the Whittier
Narrows WRP. The effectiveness of reuse from the Whittier Narrows WRP led to
the decision to construct additional WRPs in the Los Angeles area in the 1970’s,
two of which (San Jose Creek and Pomona) also contribute to the recharge of the
Central Basin. In the late 1970’s, the WRPs were upgraded with tertiary treatment
resulting in production of an effluent that met federal and state drinking water
standards for heavy metals, pesticides, trace organics, major minerals, nitrogen,
and radionuclides, and had extremely low levels of microorganisms and turbidity.
In the early 2000’s, the WRPs were upgraded again, to provide nitrifica-
tion/denitrification, further improving the quality of the recycled water. In the
late 2000’s, sequential chlorination was implemented, minimizing production of
trihalomethanes and N-nitrosodimethylamine. And in 2011, the Whittier Narrows
WRP began using UV disinfection.

The MFGRP provides a new water supply, roughly equivalent to the demands of a
quarter of a million people. After fifty years of operation, the WRPs continue to
operate consistently, producing an extremely high quality effluent, and monitor-
ing continues to indicate that groundwater quality has not been adversely im-
pacted. In addition, the use of recycled water in lieu of imported water for replen-
ishing the groundwater has saved tens of millions of dollars a year in water pur-
chases.

Because recycled water is highly reliable, cost effective, locally controlled, and
drought-resistant, there are ongoing plans to increase the amount of recycled
water recharged in the Central Groundwater Basin and ultimately eliminate the
basin’s dependence on imported water.

(USEPA, 2012)

67



DEMOWARE GA No. 619040

Project

Windhoek Potable Reuse Project

Period of implementation

Water reclamation for Direct Potable Reuse in Namibia

1968 to 2002: Goreangab Water Reclamation Plant
Since 2002: new Goreangab water reclamation plant (NGWRP)

Stakeholders

Municipality of Windhoek

Location

Centre of Namibia

Namibie

©

Mozambique

Zimbabwe

lawayo
@2y

Botswana

Gaborone _

SunCity®  pretoria
®

a
Johannesburg f\_}f-

/\1‘\/\}/ Bloemfontein
@
Lesotho Dun;)ban

Water treatment system

Powdered activated carbon (PAC) dosing, pre-oxidation and pre-ozonation, flash
mixing, enhanced coagulation and flocculation, dissolved air flotation, dual media
rapid gravity sand filtration, ozonation, BAC filtration, GAC filtration, ultra-
filtration (UF), disinfection and stabilisation.

Reuse facility

Water is blended up to 50% with treated surface water and fed into the distribu-
tion system

Volume, quantity

21,000 m*/d

Economic approach

Unknown

Project background, difficulties,
lessons learned

Regular droughts in Namibia and a continuous shortage of potable water to
Windhoek have necessitated the municipality to investigate alternative sources of
raw water supply. The most viable option proved to be reuse of municipal
wastewater from the largest sewage treatment plant in Windhoek, the Gammams
Water Care Works, with augmentation from a surface water source on the out-
skirts of the city, the Goreangab Dam. The orginal (now “Old”) Goreangab Water
Reclamation Plant was built over 30 years ago to reclaim municipal effluent for
potable water purposes. This plant was upgraded and extended several times
during the last 30 years but reached the end of its viable life span in the late
1990s and was also technologically no longer up to date. It was therefore decided
to build a new, larger reclamation plant, the NGWRP, using the “multiple barrier”

68




Deliverable D6.2

approach (see below). This plant was put into operation in mid-2002 and will now
be further elucidated on.

To increase both the level of awareness of water savings and the acceptance of
direct potable reuse, the city of Windhoek has arranged adequate education
programmes in schools, radio and television, as well as in the printed media. Eval-
uation of these programmes showed that the biggest benefit would be accom-
plished if water awareness forms part of the normal curriculum in schools. Re-
claiming drinking water from municipal secondary effluent is not generally ac-
ceptable to the public and psychological barriers have to be broken down first.
However, with persistent and good marketing as done in the above-mentioned
education programmes, this perception can be changed. The people of Windhoek
have even derived some pride from the fact that they are the only city worldwide
where direct potable water reuse is practised. Since the beginning of potable
reuse in 1968 in Windhoek, no outbreak of waterborne disease has been experi-
enced and no negative health effects have been attributed to the use of re-
claimed water. This forms a prerequisite for acceptance by the population and an
indication for the trust by the latter in potable reuse is the fact that less than 5%
of the population uses additional point source treatment in their homes.

(Lahnsteiner, 2007)

69



DEMOWARE GA No. 619040

Pornic golf course

Project . : .
Irrigation of a golf course with reclaimed treated water
Period of implementation 1994
Stakeholders Local authorities, Management of the golf course, Veolia (WWTP operator)
Location South-eastern Brittany, near Loire estuary, France in a water scarce and environ-
mental sensitive area

e

Jles Anglo-Normandes - |
{R.-U) Jorsey (\
Sl
Rt ki
‘ St-BrieC -

~/®
al

R, :_g' ;j;.Copchreus

Water treatment system WWTP of 50,000 pop. eq with activated sludge step followed by disinfection (in
summer only) and a 7,000 m’ lagoon.

Compliance with the 2010 decree led to upgrade the entire process to a new
WWTP comprising screening, aeration ponds, a membrane bioreactor with im-
merged UF membranes and UV disinfection

Reuse facility A 5 km long discharge pipe from WWTP to the golf course, low pressure aero-
sprinklers near inhabited areas

Volume, quantity Supply of 70 000 ms/year of reclaimed treated water (12% of the total capacity of
the WWTP) to irrigate 20 ha of the golf course (48% of its surface)

70



Deliverable D6.2

Economic approach Unknown

Project background, difficulties, | The upgrade of the WWTP in Pornic, needed by the new standards fixed by the
lessons learned 2010 decree, has provided an opportunity to test an approach based on a Sanita-
tion Safety Plan.

To ensure that hazards are dealt with from the raw wastewater to the point of
use, an internal risk evaluation and management tool has been developed and
applied to this site. This tool follows the methodology proposed by WHO and
consists of:

e A detailed hazard checklist, including 102 microbial and physicochemical haz-
ards and their possible origin. This list is then simplified by parameter groups
to achieve a check list of 20 hazards.

e Arisk evaluation matrix based on a scoring system (occurrence probability
times potential impact).

e An evaluation sheet to validate effectiveness of control measures and surveil-
lance means.

e Arisk re-evaluation sheet that proposes corrective actions to deal with resid-
ual risks.

e Aseries of questions following the multi-barrier concept guides the user
through the evaluation of control measures from raw water to endpoint use.